
membranes

Article

Applicability of a Combined DAF-MF Process to Respond to
Changes in Reservoir Water Quality through a Two-Year Pilot
Plant Operation

Joon-seok Kang 1 , Jayeong Seong 1, Jewan Yoo 1, Pooreum Kim 1, Kitae Park 1, Jaekyu Lee 2, Jihoon Cheon 2,
Hyungsoo Kim 1,* and Sangyoup Lee 1,*

����������
�������

Citation: Kang, J.-s.; Seong, J.; Yoo, J.;

Kim, P.; Park, K.; Lee, J.; Cheon, J.;

Kim, H.; Lee, S. Applicability of a

Combined DAF-MF Process to

Respond to Changes in Reservoir

Water Quality through a Two-Year

Pilot Plant Operation. Membranes

2021, 11, 964. https://doi.org/

10.3390/membranes11120964

Academic Editors: Iwona Zawierucha

and Cezary Artur Kozłowski

Received: 2 November 2021

Accepted: 3 December 2021

Published: 7 December 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2021 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

1 Graduate School of Water Resources, Sungkyunkwan University, Suwon 16149, Korea;
joonseok0724@gmail.com (J.-s.K.); sujayou@skku.edu (J.S.); yjw19929@naver.com (J.Y.);
poorerm@naver.com (P.K.); kiotae@skku.edu (K.P.)

2 Toray Advanced Materials Korea Inc., Seoul 07790, Korea; jaekyu.lee@torayamk.com (J.L.);
jihoon.cheon@torayamk.com (J.C.)

* Correspondence: sookim@skku.edu (H.K.); sangyouplee@skku.edu (S.L.); Tel.: +82-31-290-7520 (H.K.);
+82-31-290-7542 (S.L.)

Abstract: The optimal operating conditions of a combined dissolved air flotation (DAF)-microfiltration
(MF) process to respond to changes in raw water quality were investigated by operating a pilot plant
for two years. Without DAF pre-treatment (i.e., MF alone), MF operated stably with a transmembrane
pressure (TMP) increase of 0.24 kPa/d when the turbidity of raw water was low and stable (max.
13.4 NTU). However, as the raw water quality deteriorated (max. 76.9 NTU), the rate of TMP increase
reached 43.5 kPa/d. When DAF pre-treatment was applied (i.e., the combined DAF-MF process), the
MF process operated somewhat stably; however, the rate of TMP increase was relatively high (i.e.,
0.64 kPa/d). Residual coagulants and small flocs were not efficiently separated by the DAF process,
exacerbating membrane fouling. Based on the particle count analysis of the DAF effluent, the DAF
process was optimised based on the coagulant dose and hydraulic loading rate. After optimisation,
the rate of TMP increase for the MF process stabilised at 0.17 kPa/d. This study demonstrates that the
combined DAF-MF process responded well to substantial changes in raw water quality. In addition,
it was suggested that the DAF process must be optimised to avoid excessive membrane fouling.

Keywords: dissolved air flotation (DAF); microfiltration (MF); DAF-MF combined process; high-turbidity
raw water; membrane fouling

1. Introduction

As water contamination intensifies along with rapid industrial development and
climate change due to global warming, numerous studies are being conducted to develop
sustainable technologies for producing safe drinking water from contaminated source water
with high turbidity, trace organic matter, toxic inorganic compounds, and colour/odour-
causing materials [1,2]. Drinking water treatment plants in Korea generally use several unit
processes, such as coagulation/flocculation, sedimentation, and sand filtration, followed
by chlorine disinfection. The amounts of coagulants and chlorine used in the pre-treatment
process to improve the sand filtration efficiency are high to ensure water safety, which has
resulted in the occurrence of residual coagulants and disinfection by-products (DBPs) in
treated water [3]. To resolve this problem, an advanced membrane filtration process has
been introduced.

Membrane filtration can remove target contaminants well and has a smaller footprint
and easier maintenance than existing conventional processes [4]. Membrane filtration
processes are also rapidly being introduced for replacing rapid sand filtration due to their
numerous advantages, such as simple equipment, automated operation, and water quality
improvement [5]. The number of domestic membrane water treatment plants has been

Membranes 2021, 11, 964. https://doi.org/10.3390/membranes11120964 https://www.mdpi.com/journal/membranes

https://www.mdpi.com/journal/membranes
https://www.mdpi.com
https://orcid.org/0000-0002-2957-4142
https://doi.org/10.3390/membranes11120964
https://doi.org/10.3390/membranes11120964
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/membranes11120964
https://www.mdpi.com/journal/membranes
https://www.mdpi.com/article/10.3390/membranes11120964?type=check_update&version=2


Membranes 2021, 11, 964 2 of 14

rapidly increasing since 2009, beginning with the introduction of the EDONG membrane
water treatment plant in Yangpyeong-Gun in 2014 [6,7]. As of 2017, 27 domestic membrane
filtration plants have been introduced, with a total plant capacity of 442,080 m3/d [6,7].

In the membrane filtration process, it is important to ensure a sufficient quantity and
quality of the produced water while minimising membrane fouling. The most common
type of fouling in microfiltration (MF) and ultrafiltration (UF) is the accumulation of
particles, colloids, and organic matter on the membrane’s surface, forming a cake layer that
impedes water permeation, consequently increasing the operating pressure and shortening
the duration of stable operation [8]. To minimise membrane fouling, the pre-treatment
processes of coagulation/flocculation followed by sedimentation could be employed prior
to membrane filtration. However, to apply these pre-treatment processes, additional costs
for area, installation, and coagulant chemicals are incurred, depending on the source water
quality as well as the type of pre-treatment [9,10].

When coagulants are added during the pre-treatment process, they uniformly diffuse
within a short time by hydrolysis to neutralise and coagulate colloidal particles in the raw
water and form easily settleable large flocs. Therefore, the efficiency of the membrane
process can be increased by reducing membrane fouling and improving the process perfor-
mance by implementing sedimentation after coagulation/flocculation as a pre-treatment
process [11]. The most common coagulants used in drinking water treatment are alum
and polyaluminum chloride (PAC) [12]. PAC hydrolyses more easily than alum and emits
polyhydroxides with long molecular chains and high electrical charge in the solution
with a low alkali consumption, thus maximising the physical action of flocculation [13].
In addition, PAC achieves better coagulation than alum in medium- and high-turbidity
water [13]. Floc formation with PAC is rapid, and the sludge produced is more compact
than that produced by alum [12,13]. However, membrane fouling can be accelerated by the
formation of metal salt hydrolysates if the coagulant dose and hydraulic loading are not
optimised [14,15]. In addition, applying coagulation/flocculation without sedimentation
transfers the flocs directly to the membrane process, forming a cake layer on the membrane
surface, leading to a decrease in the flux and reducing the efficiency of the overall process.

Lakes and reservoirs are closed bodies of water that frequently experience high
turbidity and eutrophication, depending on the season and weather. In addition, as
green algae cause problems in taste and odour, special care is required when using lakes
or reservoirs as raw water for drinking water treatment. Since 2000, the application of
dissolved air flotation (DAF) as an alternative process for water purification has been
increasing worldwide. The DAF process has a superior performance in removing algae and
colour-causing materials and in treating high-turbidity water than existing sedimentation
processes. Most of the turbidity-causing substances in raw water are colloidal substances
with negatively charged surfaces, which do not easily settle due to electrostatic repulsion
and are stably suspended in water [16]. The DAF process is more effective in removing algae
than the conventional sedimentation process when low-density algae are generated and
introduced into drinking water treatment plants [17–20]. In addition, the DAF process has
a higher surface load than existing sedimentation processes, allowing it to secure sufficient
treatment capacity at a low footprint; as such, its application in seawater desalination and
wastewater treatment facilities is increasing [21–24].

However, there is a lack of studies in Korea on attempts of reducing membrane
fouling in the downstream membrane filtration process by pre-treating these materials
with DAF. Currently, there are 13 domestic membrane water treatment plants with a
capacity of at least 5000 tonnes/day that use lakes and reservoirs as raw water for drinking
water treatment. Until yet, the pre-treatment option of all 13 plants is a conventional
sedimentation process. The design flux for domestic membrane processes ranges from
1.0 to 3.0 m3m−2d−1 (approximately 40 to 125 LMH). This relatively wide flux range allows
for the maximum flux to maintain stable water production, even in emergencies (such as
the occurrence of high turbidity, algal bloom, or manganese pollution). In normal operation,
the flux is typically maintained in a range from 1.0 to 1.7 m3m−2d−1 (approximately 40 to



Membranes 2021, 11, 964 3 of 14

70 LMH) [25]. During normal operation, stable membrane process operation is often
difficult to achieve, especially in case the raw water quality deteriorates significantly.
Variations in raw water quality are also increasing due to climate change, and the need for
stable membrane process operations that can respond well to changes in raw water quality
is increasing.

In this study, the applicability of the combined DAF-MF process to respond to changes
in raw water quality was evaluated through a pilot plant operation over two years. This
study is the first in Korea to evaluate the applicability of the combined DAF-MF process
according to changes in raw water quality through a long-term pilot operation and a rare
case (i.e., variable operation of MF-alone and combined DAF-MF process to respond to
raw water quality) in the world [26–28]. The combined DAF-MF process can be operated
with either MF-alone or as a combined DAF-MF process depending on the quality of the
raw water. The performance of the combined DAF-MF process was evaluated according
to the raw water quality by varying the operating conditions (i.e., flux and backwashing
cycle) of the DAF and MF processes. Chemical-enhanced backwashing (CEB) and clean-in-
place (CIP) were performed as needed, and the chemical cleaning waste solutions were
analysed to identify the membrane foulants. In addition, the cause of changes in the
performance of the combined DAF-MF process according to the raw water quality under
different operating conditions was elucidated through various analytical measurements.
The optimal operating conditions for the combined DAF-MF process responded well to
changes in raw water quality, and the operational factors affecting the performance of the
combined DAF-MF process are discussed.

2. Materials and Methods
2.1. Raw Water Quality

Raw water from the Hoedong Reservoir was supplied to the pilot plant. The average
turbidity of the raw water throughout the operation period of the combined DAF-MF
process was 5.62 NTU, and the maximum turbidity during the summer and rainy season
reached 83.0 NTU. The average and maximum dissolved organic carbon (DOC) concen-
trations were 3.06 and 4.86 mg/L, respectively. The characteristics of the raw water used
in this study are summarised in Table 1, including the average, maximum, and minimum